
DEVELOPMENT OF OPERATIONAL STRATEGIES TO MINIMIZE BROMATE FORMATION IN THE 

MOORHEAD WATER TREATMENT PLANT 

 
 
 
 
 

A Thesis 
Submitted to the Graduate Faculty 

of the 
North Dakota State University 

of Agriculture and Applied Science 
 
 
 
 
 

By 
 

Kevin Bradley Young 
 
 
 

 
 

In Partial Fulfillment of the Requirements 
for the Degree of 

MASTER OF SCIENCE 
 
 
 
 
 

Major Department: 
Civil and Environmental Engineering 

 
 

 
 
 

November 2014 
 
 

 
 
 

Fargo, North Dakota 
 

  



North Dakota State University 

Graduate School 
 

Title 
 

Development of Operational Strategies to Minimize Bromate Formation in 
the Moorhead Water Treatment Plant 

  

  
  By   
[...]

Rivers.  From there it flows north and forms the border between Minnesota and North 

Dakota until it reaches the Canadian border, eventually draining into Lake Winnipeg in 

Manitoba, Canada.  As a surface water body, water quality parameters like temperature, 

turbidity, organics content, hardness, and alkalinity in the Red River fluctuate between 

0

1

2

3

4

5

6

7

8

1/1 1/29 2/26 3/26 4/23 5/21 6/18 7/16 8/13 9/10 10/8 11/5 12/3 12/31

Fl
o

w
, M

G
D

 

Date, mm/dd/2013 

Ponds River
Wells Total



17 
 

seasons; daily or even hourly changes in water quality are not uncommon.  These 

fluctuations in water quality can change rapidly due to natural influences, such as air 

temperature and precipitation, and make treating the Red River very challenging. 

 Water temperature and turbidity remain relatively constant in the winter months 

when the Red River is frozen over and not exposed to the atmosphere.  After ice melts in 

the spring and snow melt begins to run off into the river, the water temperature and 

turbidity begin to change rapidly, as illustrated in Figure 6.  The turbidity can increase to 

over 600 NTU during spring runoff and rain events and the water temperature rises to 

nearly 80 degrees Fahrenheit (F) during the summer.  The MWTP uses well water to 

combat spikes in turbidity and to reduce the temperature of the finished water to below 

72F, as requested by Moorhead’s largest industrial water customer. 

 

Figure 6: Red River water temperature and turbidity 

 Total organic carbon (TOC) is a water quality characteristic that the MWTP monitors 

to determine the organics content in the Red River.  The MWTP may increase the well water 

percentage as the Red River TOC increases because the increased organics content can 

cause taste and odor problems, increased chemical usage, and difficulty meeting USEPA 

disinfection requirements that are described in Section 2.4.2.  Between 2007 and 2012 the 

monthly TOC average ranged from 7.7 to 13.1 mg/L.  The Red River TOC may change for a 

variety of reasons, including spring floods, snowmelt, or storm water runoff that conveys 

0

15

30

45

60

75

90

0

100

200

300

400

500

600

1/1 2/6 3/15 4/20 5/27 7/2 8/8 9/13 10/20 11/25 1/1

Te
m

p
er

at
u

re
, F

ah
re

n
h

ei
t 

Tu
rb

id
it

y,
 N

TU
 

Date, mm/dd/2013 

Turbidity

Temperature



18 
 

organics into river, and leaves or other organic matter decomposing in the river during the 

fall.  Upstream discharges from industry or wastewater treatment facilities may also affect 

the Red River water quality.  An example of rapid TOC change can be seen in March 2009, 

when the Red River experienced record flood levels and the TOC increased from 8.5 to 

12.0 mg/L over a two-week period, as shown in Figure 7 (Portlock, 2012). 

 

Figure 7: 2009 Red River daily TOC (adapted from Portlock, 2012) 

 Construction of a new Red River pumping station and intake screen was completed in 

July 2013 to replace a pumping station that was prone to flooding and utilized equipment 

that had surpassed its useful life.  The new pumping station has many operational 

advantages for the MWTP.  The new pumps are equipped with variable frequency drives so 

water flow into the plant can be controlled more effectively.  Also, the river intake was 

moved from the river bank to the center of the river channel.  Changing the intake location 

helps with operation of the MWTP ozone disinfection system.  In the past during a 

rainstorm, runoff flowing out of a storm water outfall just upstream of the intake would 

travel along the riverbank and be pumped into the MWTP before it could disperse into the 

Red River.  The increased organics load in the runoff often caused the ozone residual to 

drop below that required by the USEPA if the ozone dose was not increased quickly enough.  

It is expected that relocating the intake helped alleviate this problem and has allowed for 

more consistent operation of the ozone system. 

0.0

0.5

1.0

1.5

2.0

2.5

0

3

6

9

12

15

18

1/1 2/20 4/11 5/31 7/20 9/8 10/28 12/17

In
ch

es
 o

f 
R

ai
n

fa
ll

 

TO
C

, m
g/

L 

Date, mm/dd/2009 

Precipitation

Red River TOC



19 
 

2.3.1.2. Groundwater 

The MWTP pumps groundwater from seven wells in two aquifers, the Moorhead 

Aquifer and Buffalo Aquifer, as shown in Figure 8.  It should be noted that there are two 

different well fields in the Buffalo Aquifer; North Buffalo and South Buffalo.   

Two of the wells (6 and 6B) are located in the Moorhead Aquifer and are across the 

street from the MWTP.  The other five wells pump water from the Buffalo Aquifer; two 

(1 and 2) are in the North Buffalo well field which is northeast of Moorhead and three 

(8, 9, and 10) are in the South Buffalo well field.  Some important characteristics of each 

well are presented in Table 3.   

 

Figure 8: MWTP source water locations 

The Moorhead Aquifer is located within the city limits of Moorhead and was used as a 

water source as early as the 1900s.  A layer of low permeability clay creates a protective 

barrier between the surface and water in the aquifer.  Because of this barrier, there is no 

known connection between surface water and the water within the formation and natural 

groundwater recharge does not occur through infiltration.  Oxygen isotope samples from the 

well estimate water in the aquifer could be more than one-thousand years old 

(Soule, 2012).  Very little else is known about the origin of water, or the cause of certain 



20 
 

water quality parameters, contained in the Moorhead Aquifer.  When the Red River’s 

hardness increased to more than 500-600 mg/L as CaCO3, the MWTP used the Moorhead 

wells (6 and 6B) to reduce the total hardness in the plant’s influent.  Since the Moorhead 

Aquifer is the softest water source, using it when the Red River is very hard reduces the 

chemical costs required to soften the water.   

Table 3: Moorhead groundwater source characteristics 

Aquifer 
Well 
No. 

Unique 
Well No. 

Depth 
(ft) 

Capacity 
(MGD) 

Hardness 
(mg/L) 

TOC 
(mg/L) 

North 
Buffalo 

1 511085 190 1.53 516 1.62 

2 511086 203 1.21 516 1.59 

South 
Buffalo 

8 222049 116 1.15 464 1.75 

9 222050 114 1.43 396 2.00 

10 222051 124 2.74 396 N/A 

Moorhead 
6 241492 273 0.65 188 2.09 

6B 437645 266 0.79 188 2.00 

N/A – not available 

The Buffalo Aquifer, which is located east of Moorhead, has a north-south length of 

about 32 miles, and ranges between one and eight miles in width (east-west).  Water flows 

from south to north in the aquifer as the water surface elevation decreases from about 

955 feet in the south end to 880 feet in the north end.  Unlike the Moorhead Aquifer, the 

Buffalo Aquifer is unconfined and water levels can be as high as 15 feet below ground 

surface (Moorhead Public Service, 2013).  Since the new MWTP came online in 1995, static 

water levels in the Buffalo Aquifer wells have risen nearly 20 feet (Figure 9) because the 

Red River became the primary water source and groundwater is used as a supplemental 

source.  The North Buffalo well field was constructed in 1988 to increase the groundwater 

capacity that could be treated.  Previously, well water was pumped in greater volumes to be 

treated in the old water treatment plant.  The Buffalo Aquifer wells have higher yields than 

the Moorhead Aquifer wells, so they are used when groundwater capacity needs to be added 

to the total flow being treated. 



21 
 

 

Figure 9: Buffalo Aquifer annual pumping volume and static water levels (1950-2012) 

 Well water is used to combat changing water quality in the Red River.  Water quality 

parameters including turbidity, temperature and TOC may be controlled using a combination 

of groundwater and the Red River.  Well water has a fairly constant temperature (48 to 5F) 

and is used to reduce the finished water temperature because MPS’ largest industrial 

customer prefers the finished water temperature to be below 72F (Figure 10). 

 

Figure 10: MWTP water temperature 

As described, the MWTP also uses well water to reduce the plant influent TOC to aid 

with the ozone system operation; high levels of TOC can make it difficult to maintain the 

required CT in the ozone system to meet disinfection requirements.  The reduction in TOC 

10

15

20

25

30

35

40

450

100

200

300

400

500

600

700

1950 1955 1960 1965 1970 1975 1980 1985 1990 1995 2000 2005 2010

St
at

ic
 L

e
ve

l, 
ft

 B
G

S 

P
u

m
p

in
g 

V
o

lu
m

e
, M

G
/y

e
ar

 Buffalo Aquifer Flow
South Buffalo Static Level
North Buffalo Static Level

30

40

50

60

70

80

90

1/1 2/6 3/15 4/20 5/27 7/2 8/8 9/13 10/20 11/25 1/1

Te
m

p
er

a
tu

re
, F

ah
re

n
h

ei
t 

Date, mm/dd/2013 

Red River

Combined Flow

72 deg F



22 
 

that is achieved by combining river water and well water, which is usually in the range of 

one to three milligrams per liter, is shown in Figure 11. 

 

Figure 11: Raw water TOC compared to softening influent TOC 

2.3.2. Water Treatment Process 

Treatment processes used in the MWTP include lime/soda ash softening, ozonation 

for primary disinfection, dual-media biological filtration, and addition of chloramines for 

secondary disinfection.  The MWTP process flow diagram is shown in Figure 12.  Chemical 

feed points are denoted by black squares labeled 1 to 11.  When water enters the plant 

through the Red River and groundwater influent pipes it is mixed in the inlet structure.  

Ferric sulfate (Fe2(SO4)3), which is used as a coagulant, is injected into the Red River 

influent pipe and a flash mix pump is used to aid with mixing in the pipe.  The influent 

channel gives raw water additional time to react with ferric sulfate before flowing by gravity 

into the softening basins. 

0.0

2.0

4.0

6.0

8.0

10.0

12.0

8/14/13 10/3/13 11/22/13 1/11/14 3/2/14 4/21/14 6/10/14 7/30/14 9/18/14 11/7/14

TO
C

, m
g/

L 

Date, mm/dd/yy 

River
Well
Softening Influent



 

 
 

2
3
 

 

Figure 12: MWTP process flow diagram



 

24 
 

2.3.2.1. Lime/soda ash softening 

The lime/soda ash softening process employed at the MWTP involves removing 

hardness-causing minerals, mainly calcium and magnesium, using lime (calcium hydroxide, 

Ca(OH)2) and soda ash (sodium carbonate, Na2CO3).  In this process, the pH is maintained 

above 10.6 so magnesium hydroxide precipitates out of the water.  Lime removes carbonate 

hardness while soda ash removes non-carbonate hardness.  The MWTP removes hardness to 

a level of approximately 100 mg/L as calcium carbonate (mg/L as CaCO3).  The MWTP has 

two softening basins, which have a design volume of about 336,000 gallons each and 

dimensions of 50 feet long by 50 feet wide and about 18 feet deep.  Each basin is designed 

to treat 5.5 MGD.  Most of the time only one basin is used, but when flows are greater than 

5 MGD for extended periods of time, most often during summer months, two softening 

basins are used to treat the increased flows. 

Each softening basin contains an Infilco-Degremont Accelator® solids contact 

clarifier, which utilizes internal sludge recirculation to accelerate chemical reactions and 

create a dense floc that settles to the bottom of the basin.  Lime and soda ash are added to 

the center of the Accelator®, where a low-speed impeller mixes the chemicals and creates 

floc particles that form a sludge blanket.  An anionic polymer is also added to thicken the 

sludge and aid in floc settlement.  A rake attached to the hood of the Accelator® helps 

circulate the sludge blanket and move it into pits where it is periodically pumped to 

lime-sludge ponds. 

 Although the primary purpose of this treatment stage is softening and clarification, 

some disinfection credits are also earned.  The MWTP is required to achieve 3-log Giardia 

and 4-log virus removal throughout its treatment process by the Minnesota Department of 

Health (MDH).  The softening process is awarded 2.5-log Giardia and 2-log virus removal 

credit, leaving 0.5-log Giardia and 2-log virus inactivation remaining to be achieved through 

primary and secondary disinfection processes. 



 

25 
 

 The MWTP is also required to monitor TOC and alkalinity throughout the treatment 

process by the Stage 1 D/DBP Rule, which requires conventional surface water systems to 

achieve certain TOC removal, based on the raw water alkalinity and TOC, in order to remove 

DBP precursors.  The amount of TOC typically removed in the MWTP softening process is 

shown in Figure 13; on average, about 45 to 50 percent of the raw water TOC is removed.  

For reference, the MWTP is most often required to remove roughly 25 to 30 percent of the 

TOC in the plant’s raw water based on the Stage 1 D/DBP Rule requirements, as determined 

by Table 4.  However, the removal requirement may change based on the raw water quality 

at the time of sampling. 

Treated water from the softening basins flows upward into launders before flowing 

into the ozonation influent channel containing the combined flow from both basins, if both 

are in use.  Fluoride is added in the ozone chamber influent before water flows into the 

ozone chamber for primary disinfection.  Ammonia addition is optional in the effluent 

launder, with the goal of preventing bromate formation in the ozonation chamber. 

Table 4: Stage 1 D/DBP Rule required TOC removal (adapted from USEPA, 2001) 

Source Water  

TOC (mg/L) 

Source Water Alkalinity, mg/L as CaCO3 

0-60 >60-120 >120 

>2.0 to 4.0 35.0% 25.0% 15.0% 

>4.0 to 8.0 45.0% 35.0% 25.0% 

>8.0 50.0% 40.0% 30.0% 



 

26 
 

 

Figure 13: Softening basin influent and effluent TOC comparison 

2.3.2.2. Ozonation and Recarbonation Chamber 

 The ozonation and recarbonation chambers (ozone contact chambers) at the MWTP 

are operated to achieve three objectives: taste and odor control, recarbonation, and 

primary disinfection.  The MWTP generates ozone on-site for organics oxidation and 

disinfection but receives chemical deliveries of carbon dioxide for recarbonation and stores it 

on-site.  Ozone is generated on-site in a two-step process: feed gas preparation and ozone 

generation.  A pressure swing adsorption (PSA) system produces approximately 95 percent 

pure oxygen to be used as a feed gas for the ozone generators.  This is accomplished by 

passing air through an adsorbent bed that preferentially adsorbs nitrogen from the air, 

leaving nearly pure oxygen in the feed gas.  Ozone is generated when oxygen from the PSA 

system passes through corona discharge that forms in the gap between two electrodes 

inside the ozone generators, one of which is coated with a dielectric material (AWWA & 

ASCE, 2012).  Approximately three to six percent of the oxygen gas passing through an 

ozone generator is converted from oxygen to ozone.  The ozone is then fed through 

fine-bubble diffusers into the water in the ozonation chambers.  Carbon dioxide is also 

applied for recarbonation through the same type of diffusers. 

Each of the MWTP’s ozonation chambers is designed with a capacity of 5 MGD.  When 

plant flow is less than 5 MGD, only one ozone chamber is used; if plant flow is greater than 

0

20

40

60

80

100

0

2

4

6

8

10

8/14/13 10/3/13 11/22/13 1/11/14 3/2/14 4/21/14 6/10/14 7/30/14 9/18/14 11/7/14

TO
C

 R
e

d
u

ct
io

n
, %

 

TO
C

, m
g/

L 

Date, mm/dd/yy 

Softening Influent Softening Effluent % TOC Reduction



 

27 
 

5 MGD, flow is split equally between the two ozonation chambers.  The ozonation chamber 

is split into six cells (A-F), but, for the purposes of this study, the cells were paired to form 

three sections (1-3).  The volume and design hydraulic retention time (HRT) of each section 

is described in Table 5.  Ozone (O3) is applied to the water in Cells A, C, and E and sample 

taps are located at the effluent of Cells B, D, and F to measure the ozone residual.  A 